
EXPLOSION-DRAWING /
EXPLOSIONSZEICHNUNG

1

2

3

4

5

6

7

7

8

9

10
11

11

12

13 13

14

14 15

16

17

18

19

19

19

20

20

21

21

21

21

14

14

22

23

24

25

25

26

26

26

26

26

26
26

27

27

28

29

30

31
31

32

33

33

33 32

32

32

32

32

32
32

34

34
3432

35

BRT700Hantelbank



BRT700Hantelbank

No. in explosion drawing Item No. Description

 SPAREPARTS-OVERVIEW / 
ERSATZTEILLISTE

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

Main Frame
Rear Stabilizer

Seat Support Frame
Back Support Frame
Back Adjust Frame

Leg Developer
Foam Tube

Seat Pad
Backrest Pad

Lock Pin
T-shape Pin

Aluminum Alloy capφ32×φ26×20×M5
Transport Wheel

Foam Roll
Handle Grip

Cushion
Cushion

Reduction Sleeve
End Cap
End Cap

Foam Roll End Cap
Ground Rubber Pad 135×135

M12x80mm Hex Bolt
M10x68mm Carriaget Bolt

M8x42mm Hex Bolt
M8x20mm Hex Bolt
M6x16mm Allen Bolt

M5x5mm Hex Flat Setting Screw
M12 Aircraft Nut
M8 Aircraft Nut
12mm Washer
8mm Washer

8mm Spring Washer
Bushing

Cylindrical Head Hexagon Bolt M8×10
10mm Washer

M10 Aircraft Nut
Flat Joint 120×45×2×90

SP_BRT700_01
SP_BRT700_02
SP_BRT700_03
SP_BRT700_04
SP_BRT700_05
SP_BRT700_06
SP_BRT700_07
SP_BRT700_08
SP_BRT700_09
SP_BRT700_10
SP_BRT700_11
SP_BRT700_12
SP_BRT700_13
SP_BRT700_14
SP_BRT700_15
SP_BRT700_16
SP_BRT700_17
SP_BRT700_18
SP_BRT700_19
SP_BRT700_20
SP_BRT700_21
SP_BRT700_22
SP_BRT700_23
SP_BRT700_24
SP_BRT700_25
SP_BRT700_26
SP_BRT700_27
SP_BRT700_28
SP_BRT700_29
SP_BRT700_30
SP_BRT700_31
SP_BRT700_32
SP_BRT700_33
SP_BRT700_34
SP_BRT700_35
SP_BRT700_36
SP_BRT700_37
SP_BRT700_38


